
SPARE PARTS - LETTUCE KING I
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LETTER PART NUMBER DESCRIPTION

A
060 RUBBER FOOT (OLD STYLE)

303 RUBBER FOOT, DEEP (NEW STYLE)

B 0655 RUBBER SEAL

C 414 SCREW FIL. HD., 1/4-20 X 3/4”

D 415 SCREW, HEX HD., 1/4-20 X 7/8”

E 420 BLADE BLOCK

F 424 BLADE BLOCK PIN

G 426 LEG CASTING, FRONT / REAR

H 427 BLADE BLOCK SCREW, 1/4-20 X 2”

I 4422R SCREW, SQ. HD., 1/4-20 X 3/8”

J

452 PUSHER HEAD 3/4” - INCLUDES:
20 SPACERS, 11 FINGERS, 2 RETAINING RODS, 4 NUTS

482 PUSHER HEAD 3/8” - INCLUDES:
38 SPACERS, 20 FINGERS, 2 RETAINING RODS, 4 NUTS

483 PUSHER HEAD 1/4” - INCLUDES:
56 SPACERS, 29 FINGERS, 2 RETAINING RODS, 4 NUTS

K 453 PUSHER HEAD LOCKING COLLAR - INCLDS. COLLAR & SCREW

L 454 PUSHER HEAD PIVOT ROD

M 455 PUSHER HEAD HANDLE - INCLDS. HANDLE ROD & 2 PLASTIC 
GRIPS

N 456 PUSHER HEAD SIDE ARM - RIGHT HAND

O 457 PUSHER HEAD SIDE ARM - LEFT HAND

P 468 BASE CASTING

Q 490 NYLON WASHER

R 506 PUSHER HEAD BUMPER

S 519 ACORN NUT, 1/4”

T

485 BLADE ASSY 1/4” - INCLUDES:
28 BLADES, 2 BLOCKS, 2 PINS, 2 SHIELDS

484 BLADE ASSY 3/8” - INCLUDES:
19 BLADES, 2 BLOCKS, 2 PINS, 2 SHIELDS

434 BLADE ASSY 3/4” - INCLUDES:
10 BLADES, 2 BLOCKS, 2 PINS, 2 SHIELDS

U -- BLADE SHIELD - PART OF BLADE ASSEMBLY

NOT SHOWN 4425 LETTUCE CUTTER BRUSH



EXPLODED VIEW PARTS DIAGRAM - LETTUCE KING I
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